5121 800A

Table of Contents

5121 810A 7—A GEARBOX CASING 5121 820A /7)) % SLOWING SHAFT 5121 830A €—% MOTOR

CG271 2023/March


http://www.canycom.jp/maintenance/parts/index.html
http://www.canycom.jp/maintenance/parts/index.html

}U LIS

|||||IIIIII|I|;

\
w S
\'>

GAN’VOQ«

2023/March

5121-800A-000



M 3 < U

Table of Contents

5121 810A /7._1 GEARBOX CASING -+ vvveeererrnneeeeemmneeeeiiin.. 1
5121 820A /7—\/\/7\\/7 SLOWING SHAFET cccvvevvrrrrrreeereeeeeeiaaanninn, 2
5121 830A :E._g MOTOR  cvrereerrrreee e 4

CG271 2023/March


http://www.canycom.jp/maintenance/parts/index.html

5121 810A 77— A GEARBOX CASING

5121P 810A 000 00

R BERES B Bt BERASH EES
EE2E ] PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 5121 8101 000 r—x CASE 1
2 | 5121 8102 000 I FRANGE 1
3 | K712 0110 040 FJLE BOLT 8
4 | 51218103 000 HA— COVER 1
5 | 08300500 850 oyvy O RING 1
6 | 0833 0000 800 O=ILTyix SEAL WASHER 3
7 | K710 0108 020 Fa Lk BOLT 1 M8 x 20(7T)
8 | K710 0108 025 FrLk BOLT 3 | M8 x 25(7T)
9 | K7100108 012 FRJLE BOLT 2
10 | 8001 0005 000 754 PLUG 1
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5121 820A 7~

V727 SLOWING SHAFT

5121P 820A 000 01
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R HRES &% i<t RS e
EB e A R PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 5121 8201 000 xv GEAR 1
2 | 05500006 032 AT TEY PIN SPRING | 8
3 | 05500003 525 ATV TEY PIN SPRING | 8
4 | 0750 0060 080 75 BEARING 3
5 | 5121 8202 000 D2PIS SHAFT 1
6 | 0780 2141 813 Z—KILARTY Y BEARING 1
7 | 0741 0006 800 cy>y RING 1
8 | 36402118 000 TARA—)L SEAL 1
9 | 0750 0060 050 R7Y5 BEARING 2
10 | 5121 8203 000 D2ZVIS SHAFT 1
11 | 5332 2503 000 ARN)LEY 21 GEAR21 1
12 | 7308 2309 000 N SIM 2
13 | 5121 8204 000 AR)LFY 13 GEAR 13 1
14 | 0750 0060 060 7Yy BEARING 2
15 | 0740 0003 000 cyvy C RING 1
16 | 0741 0005 500 cYvy C RING 1
17 | 0840 1025 627 AL —IL OIL SEAL 1
18 | 0830 0500 350 oy O RING 1
CG271 2 2023/March
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R HMEES &%k Eite i S &%
B 4 R PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | 5121 8205 000 ho— COLLAR 1
CG271 3 2023/March



5121 830A £—% MOTOR

5121P 830A 000
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TR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 | 5121 8301 000 F—= CASE 1
2 | 5344 8207 000 JL—k PLATE 6
3 | 5344 8206 000 FARY DISK 5
4 | 5121 8302 000 JL—k PLATE 1
5 | K710 0108 016 FARILE BOLT 2 M8 x 16(7T)
6 | 5121 8303 000 EXLY PISTON 1
7 | 08300100 530 oy O RING 1
8 | 08300100 600 oYy O RING 1
9 | 03570052 550 HI3% WASHER 4
10 | 5121 8304 000 JL—k PLATE 1
11 | 0830 0501 000 oYy O RING 1
12 | K712 0110 025 FRILE BOLT 4
13 | 5121 8305 000 R BOSS 1
14 | 0740 0004 500 cyyy RING 2
15 | 5121 8306 000 £ 48 GEAR48 1
16 | 5121 8307 000 ET—4 MOTAR 1
17 | K815 0110 030 FrJLk BOLT 2 |M10 x 30(#18 )
18 | 5118 6013 000 755 PLUG 1
CG271 4 2023/March



	5121 810A ケース GEARBOX CASING
	5121 820A ゲンソクジク SLOWING SHAFT
	5121 830A モータ MOTOR
	5121 810A ケース GEARBOX CASING
	5121 820A ゲンソクジク SLOWING SHAFT
	5121 830A モータ MOTOR


